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DATE OF ISSUE 14 March 2021
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REPORT DATE 16 March 2021
TYPE OF TEST Compressive Strength,Absorption,Dimensions,
PROJECT NAME & 4l g8
TESTING DATE 16 March 2021
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The test result of your sample(s) is as the following. The invoice is attached , kindly commence the payment
acoordingly.
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Result of Test (Individual):

L(mm) W(mm) H(MM) Compressive Strength
(Mpa)
400 200 200 22.7
400 200 200 1.7
400 200 200 17.4
400 200 200 17.2
400 200 200 15.3

Result Evaluation (Individual):
RESULT L RESULT W RESULTH RESULT Compressive Strength

Passed Passed Passed Passed
Passed Passed Passed Passed
Passed Passed Passed Passed
Passed Passed Passed Passed
Passed Passed Passed Passed

Result Evaluation (Average):

AVG Compressive Strength RESULT AVG compressive AVG Absorption(%)
(Mpa) strength

16.9 Passed 14

Evaluation Table with Specification :

Compressive Strength = Absorption(%) L (mm)
(Mpa)
Individual MIN 6 MAX 25 412 - 388
Average MIN 7.5 MAX 20

Absorption(%)

15
14
14
13

14

RESULT Absoraption

Passed
Passed
Passed
Passed

Passed

RESULT AVG absorption

Passed
W (mm) H (mm)
206 - 194 208 - 192
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